

## Adult Vancomycin Loading Dose Guidelines for the ED

**Why a loading dose?** A single loading dose of **25 – 30mg/kg\*** (based on actual body weight) can be used to facilitate rapid attainment of target trough serum vancomycin concentration.

Indications
In seriously ill patients with infections such as:
➤ Sepsis/bacteremia
➤ Endocarditis
➤ Health-care associated pneumonia
➤ Community-acquired MRSA pneumonia
➤ Meningitis

Weight	Loading Dose* <sup>‡</sup>	Infusion Rate
25 – 35 kg	750 mg	60 min
36 – 45 kg	1,000 mg	60 min
46 – 55 kg	1,250 mg	90 min
56 – 65 kg	1,500 mg	90 min
66 – 75 kg	1,750 mg	120 min
≥ 76 kg	2,000 mg	120 min

<sup>‡</sup>Consider using a lower loading dose for renal insufficiency (renal replacement therapy/hemodialysis): **15 – 20mg/kg**

### Administration Guidelines:

- Dosing based on actual body weight (including obese patients)
- Max initial dose = 2,000 mg
- Standard Rate of Administration: 1,000 mg over 60 minutes
- For isolates with a vancomycin minimum inhibitory concentration (MIC)  $\leq 2$   $\mu\text{g/mL}$  (eg, susceptible according to Clinical and Laboratory Standards Institute [CLSI] breakpoints), the patient's clinical response should determine the continued use of vancomycin, independent of the MIC (A-III).
- For isolates with a vancomycin MIC  $> 2$   $\mu\text{g/mL}$  (eg, vancomycin-intermediate *S. aureus* [VISA] or vancomycin-resistant *S. aureus* [VRSA]), an alternative to vancomycin should be used (A-III).